Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Giant P-51D Mustang Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

P51B Info
PART # DESCRIPTION QTY
REQ.
CANPY088CANOPY1
COWL047COWL LEFT1
COWL048COWL RIGHT1
EXHST01EXHAUST STACK (LEFT & RIGHT)1
GUNS001WING GUNS2
P51GD01OLD BOY DECAL SHEET1
P51GD02INTRUMENT PANEL DECAL SHEET1
P51GD03STARS & BARS DECAL SHEET2
P51GF051/8" x 6-1/2" x 19" BIRCH PLY F-1A, F-1D1
P51GF351/16" x 4-3/4" x 9-3/4" PLY DC DF, ANTENNA1
P51GP01RROLLED FUSE PLAN SHEET1
P51GP03RROLLED WING PLAN SHEET1
P51GP05INSTRUCTION MAUAL1
P51GW141/4" x 1/2" x 12" MAPLE RETRACT GEAR BLOCK1
SCOOP01SCOOP FRONT1
SCOOP02SCOOP (L&R)1
DIE-CUT BALSA
P51GF013/16" x 4" x 29-7/8" DC BALSA FORWARD FUSE2
P51GF023/16" x 4" x 29-7/8" DC BALSA AFT FUSE2
P51GF033/16" x 4" x 35-7/8" DC BALSA AFT FUSE (B)2
P51GF043/16" x 4" x 23-7/8" DC BALSA FORWARD FUSE2
DIE-CUT BIRCH PLY
P51GF121/8" x 5-1/8" x 31-3/4" BIRCH PLY F-2, F-4C1
P51GF141/16" x 4-3/8" x 11-3/4" BIRCH PLY SPINNER RING2
P51GF321/8" x 4-3/4" x 14-3/4" PLY DC F-1B, F-1C1
P51GF331/8" x 5-1/8" x 31-3/4" PLY DC F-3, F-11
P51GW071/8" x 4-5/8" x 19" PLY DC RIB W-4, W-52
P51GW081/8" x 5-1/8" x 31-3/4" PLY DC F-7, RC-12
DIE-CUT PLY
P51GF071/8" x 3-3/4" x 31-3/4" PLY DC LEFT TOP DECK2
P51GF081/8" x 4-1/8" x 31-3/4" BIRCH PLY FUSE FRONT DOUBLER2
P51GF091/8" x 3-3/4" x 31-3/4" PLY DC F-5, IP, F-71
P51GF101/8" x 3-3/4" x 31-3/4" PLY DC F-1E, F-8C1
P51GF151/32" x 4-1/8" x 29-3/4" BIRCH PLY WING SHEETING2
SMALL HARDWOOD
P51GF161/4" x 2" x 6-1/8" BIRCH PLY FUSE BOLT PLATE1
P51GF251/2" x 3/4" x 3/4" BASSWOOD COWL MOUNTING BLOCK8
P51GF263/8" x 1/2" x 7-1/2" BASSWOOD TAIL WHEEL RETRACT MOUNT1
P51GW101/4" x 1-5/8" x 7-1/4" PLY DC WING BOLTPLATE1
P51GF361/8" x 1" x 1" PLY RUDDER HORN BASE1
P51GS103/8" x 17/32" x 5-3/8" BASSWOOD STAB TRAILING EDGE1
P51GW151/4" x 1/4" x 6" BASSWOOD RETRACT GEAR RAIL1
P51GW185/16" x 3/4" x 7/8" BASSWOOD AILERON SERVO MOUNTING BLOCK8
P51GW243/8" x 3-1/2" WING HOLD DOWN DOWEL2
BALSA SHAPED PARTS
P51GF231-1/4" x 14-7/8" BALSA TRI-STOCK1
P51GW133/8" x 2" x 9-7/8" DIHEDRAL JIG BLOCK2
BALSA SHAPED PARTS "B"
P51GF183/4" x 3-5/8" x 8-1/8" BALSA COWL TOP1
P51GF191/2" x 2-7/8" x 8-1/8" BALSA COWL SIDE2
STICKS
P51GF221/8" x 1/2" x 23-7/8" BALSA AFT FUSE STIFFENER1
P51GF243/8" x 29-7/8" TRI-STOCK BALSA FORWARD & AFT REINFORCEMENT3
P51GW203/4" x 3/4" x 30" BALSA HINGE POINT BACKUP2
P51GS113/8" x 3/8" x 30" BALSA FIN/STAB LEADING EDGE2
P51GS121/8" x 5/8" x 30" BALSA RUDDER RIB MATERIAL2
P51GS141/4" x 3/4" x 30" BALSA ELEVATOR LEADING EDGE1
BALSA SHEET
P51GW223/32" x 3" x 30" BALSA SHEAR WEBS19
BALSA SHEET "B"
P51GF281/4" x 3" x 23-7/8" BALSA RADIATOR CORNER2
P51GF291/8" x 3" x 23-7/8" BALSA FORWARD FUSE4
P51GF305/8" x 4" x 23-7/8" BALSA AFT DECK BLOCK1
BALSA SHEET "C"
P51GF271/8" x 3" x 35-7/8" BALSA AFT FUSE DECK2
P51GF311/16" x 3" x 29-7/8" BALSA FILLET MATERIAL1
P51GS153/32" x 3" x 24" AILERON/ELEVATOR SHEETING8
DIE-CUT BALSA "B"
P51GW011/4" x 2-3/4" x 24" BALSA DC TRAILING EDGE & CENTER LEADING EDGE2
P51GW021/8" x 3" x 29-7/8" BALSA DC RIB W-3, W-82
P51GW031/8" x 3" x 23-7/8" BALSA DC RIB W-6, W-72
P51GW041/8" x 3" x 29-7/8" BALSA DC RIB W-2, W-92
P51GW051/8" x 3" x 23-7/8" BALSA DC RIB W-10, W-12
DIE-CUT PLY
P51GF111/8" x 3-3/4" x 19" PLY DC AFT FUSE DOUBLER2
P51GF131/8" x 3-1/4" x 23-3/4" PLY DC F-8A, F-8B1
P51GW061/8" x 3-1/2" x 24-3/4" PLY DC DIHEDRAL BRACE2
P51GW251/8" x 3" x 13-1/2" PLY LC W-5W, W-5Z, W-4, W-4Z2
BALSA SHAPED PARTS
P51GW12BALSA SHAPED WING TIP4
BALSA SHAPED PARTS
P51GW1142" BALSA SHAPED WING LEADING EDGE2
P51GW161/2" x 3/8" x 42" BASSWOOD MAIN SPAR4
P51GW171/4" x 1/2" x 32" BASSWOOD SERVO RAIL2
BALSA SHEET
P51GF203/8" x 3" x 23-7/8" BALSA COWL CORNER2
P51GF343/16" x 3" x 23-7/8" BALSA RADIATOR BOTTOM2
P51GS013/16" x 2-3/4" x 15" BALSA LC STAB TRAILING EDGE1
P51GS021/4" x 3" x 29-7/8" BALSA DC FIN/RUDDER LEADING EDGE1
P51GS031/8" x 3" x 29-7/8" BALSA DC RUDDER PLATE1
P51GS041/8" x 3" x 14-7/8" BALSA DC FIN RIB1
P51GS153/32" x 3" x 24" AILERON/ELEVATOR SHEETING8
BALSA SHAPED PARTS
P51GS055/8" BALSA SHAPED ELEVATOR TIP2
P51GS063/4" BALSA SHAPED RUDDER BASE2
P51GS077/8" BALSA SHAPED FIN TIP1
P51GS083/4" BALSA SHAPED STAB TIP2
P51GS091/2" BALSA SHAPED RUDDER TIP2
"G"
P51GW213/32" x 3" x 42" BALSA WING SHEETING12
"H"
P51GW191/4" x 1/4" x 30" BALSA TRAILING EDGE SPAR, FLAP LEADING EDGE13
P51GW271/4" x 1-1/4" x 23-7/8" FLAP LEADING EDGE2
"I"
P51GF171" x 4" x 5-5/8" BALSA CHIN BLOCK2
HARDWARE
METAL0274-40 STEEL CLEVIS THREADED7
METAL029SOLDER CLEVIS FOR .095" WIRE7
METAL056BRASS BODY FOR QUICK CONNECTOR1
NUTS0024-40 HEX NUT7
NUTS0190-80 NUT FOR BALL STUD #1831
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON71NYLON BALL LINK SOCKET1
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR1
NYLON96TORQUE ROD HORN FOR 4-40 THREADED2
PLTB0211/4" CLEVIS RETAINER SILICONE14
SCRW0580-80 THREADED BALL LINK BALL1
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW36
SCRW089#4 x 1/2" BUTTON HEAD SHEET METAL SCREW8
SCRW1004-40 x 1/8" SOCKET HEAD CAP SCREW1
WBNT168RBENT WIRE TORQUE ROD (RIGHT)1
WBNT168LBENT WIRE TORQUE ROD (LEFT)1
WIRES202-56" x 1" WIRE FULL THREADED1
WIRES72.074" x 4" PUSHROD WIRE, THREADED ONE END1

To complete an unbuilt P51D kit as a P51B model, the following items are required. Note that a built model cannot be converted.

PART # DESCRIPTION QTY
REQ.
PRICE
EACH
P51GBF011/8" x 5-1/8" x 10-1/8" DC TURTLE DECK FORMERS11.46
P51GW191/4" SQ. x 30" BALSA TE SPAR, FLAP LE20.52
P51GF291/8" x 3" x 23-7/8" BALSA FORWARD FUSELAGE21.30
P51GBF025/8" x 3" x 23-7/8" TURTLE DECK BLOCK15.94
CANPY097CANOPY127.61
P51GBP03INSTRUCTION MANUAL15.48
P51GBP04PARTS LIST10.22
P51GBD01DECAL SHEET213.63
P51GBP01RROLLED FUSELAGE PLAN SHEET17.79

Return to Parts Index | How to Order Parts



© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use